

**QUALITY CONTROL PROGRAM  
AGGREGATE TEST REPORT  
Verification Sample**

**Gradation**  
**Analysis of :** \_\_\_\_\_

**Date:** \_\_\_\_\_ **Quarry:** \_\_\_\_\_

**Time:** \_\_\_\_\_ **Belt:** \_\_\_\_\_

**Tested By:** \_\_\_\_\_ **Width of cut:** \_\_\_\_\_

**Total Weight:** \_\_\_\_\_ **Stockpile:** \_\_\_\_\_

Sieve Opening	WT Retained	% Retained	% Passing
5"			
4"			
3.5"			
3"			
2.5"			
2.0"			
1.5"			
1"			
3/4"			
1/2"			
3/8"			
No.4			
No.8			
No.16			
No.30			
No.50			
No.100			
No.200			
PAN			

**Comments:** \_\_\_\_\_

\_\_\_\_\_  
\_\_\_\_\_